ASSEMBLY INSTRUCTIONS

B1200-1 DRESSER

INSTRUCCIONES B1200-1 TOCADOR
PARTS LIST: HARDWARE LIST:
No. OUTLOOK DESCRIPTION QT. No. | OUTLOOK | DESCRIPTION SIZE QT.
A Q‘@ HEX NUT @5/16" x 112" | 4
B (@) LOCK WASHER | @5/16" 4
1 PRESSER 1 C FLAT WASHER | @5/16" 4
D |©—>| HEXWRENCH |@5/16" 1
ANTI-TIPPING HARDWARE LIST:
2 LEG 4 E BRACKET 172" x 1"L 2
L TIEWRAP | #6x11-3/8"L 1
<> "
3 I SUPPORT LEG f— LONG SCREW | #8 x 2L 1
L D> SHORT SCREW | #8 x 5/8"L 1

STEP 3

WALL

Anti-tipping kit is
located inside the
top right hand drawer.

THE HARDWARE IS LOCATED
IN THE PACKING ITEMS.

NOTE:

DURING ASSEMBLY DO NOT FULLY
TIGHTEN ANY HARDWARE UNTIL THE
COMPLETE UNIT HAS BEEN ASSEMBLED.

NOTE: MUST TIGHTEN SCREWS PERIODICALLY WITH USE SCREWS WILL
BECOME LOOSE. CHECK TIGHTNESS OF ALL SCREWS EVERY 6-8 WEEKS.

Page 1/ 1




